
BBL DESCRIPTION PART# BBL DESCRIPTION PART#QTY QTY

Page 1 of 3T652 120 VAC 3/7/14TREADMILL

RIGHT CAP - MOTOR SIDE COVER 1 T630-104005

COVER -RIGHT PEDESTAL 1 T630-105006

MOTOR RIGHT COVER 1 T630-101007

SPORTSART STICKER 1 062-063-041008

MOTOR COVER 1 T630-99009

MSHRM PH SCREW M5*0.8*L12 15 002-209-132010

MOTOR FRONT COVER 1 T630-100011

MOTOR LEFT COVER 1 T630-89012

COVER-LEFT PEDESTAL 1 T630-87013

LEFT CAP - MOTOR SIDE COVER 1 T630-86014

MOTOR COVER O-RING 2 T630-102019

PH SCREW M5*P0.8*L10 3 002-211-253020

AIR FILTER 1 T630-60021

WIRES - CAL SWITCH TO DRIVE BRD 1 T650-13036

INCLINE FRAME 1 T630-58037

TRANSPORT WHEEL 2 TR21-82040

DATA CABLE 2/3- PEDESTAL TO DRV BRD1 T680-89044

MSHRM TOP HEX SCREW M4 M5*L20 4 002-203-051046

FLEXONIC DRIVE BELT 1 T630-06054

WIRES - FILTER TO DRIVE BRD 1 T652-055055

EMI FILTER 220V 1 NA056

EMI FILTER 110V 1 T652-056056

PH SCREW M5*P0.8*L10 2 002-211-253057

WIRES - FILTER TO POWER SWITCH 1 T652-058058

PH SCREW M5*P0.8*L10 1 002-211-253060

SPRING WASHER M5*t1.0 1 003-302-004061

SERRATED WASHER 1 003-304-050062

FILTER GROUND WIRE 1 T652-063063

ZIP TIE 8 NA064

WIRES - POWER TO FUSE HOLDER 220V1 NA065

FUSE - 15A (110V) 2 F15F-01066

FUSE - 10A (220V) 2 NA066

STICKER FOR FUSE 1 000-063-659067

STICKER FOR FUSE 1 000-063-659067

FUSE HOLDER 1 FSHR-01068

ON/OFF SWITCH 1 ONSW-01069

PH SCREW M5*P0.8*L10 1 002-211-253070

SPRING WASHER M5*t1.0 1 003-302-004071

SERRATED WASHER BW5  3/16" 1 003-304-050072

POWER SWITCH STICKER 1 000-063-001073

WIRES - POWER TO INTERIOR (220V) 1 NA076

WIRES - POWER TO INTERIOR (110V) 1 T630-82076

POWER CORD CONNECTOR 1 T630-80077

PH SCREW M4*P0.7*L8 2 002-211-077078

POWER CORD - UL  8 FT 1 6300-66079

POWER CORD - EUROPE 1 NA079

PH SCREW M5*P0.8*L10 4 002-211-253080

INDUCTOR - 220V ONLY 1 NA081

BEV HEAD HEX SCW M5 M8*P1.25*L45 2 002-202-039082

DECK BUSHING 2 T652-083083

BEV HEAD HEX SCW M5 M8*P1.25*L45 2 002-202-039086

DECK BUSHING 2 061-653-013087

PU WASHER D19*d13*t4.5 2 032-830-023088

LANDING STRIP-RIGHT 1 T630-98089

BEV HEAD INNER HEX SCW M6*L15 4 002-202-031090

WASHER D19*d13*t2.5 2 062-530-013091

MYFLEX PLUS CUSHION 4 T652-092A092A

NOISE DAMPENER 4 T620-46093

CROSSBAR 2 T652-094A094A

INNER HEX SCREW M3*L30 8 002-205-631095

FLAT WASHER 8 003-301-043096

MOTOR COVER 1 T630-99099

WALK BELT 1 T630-96099

FRONT ROLLER 1 T630-92100

ROLLER PLACEMENT BRACKET 1 T652-101101

INNER HEX SCREW M5*P0.8*L20 1 002-205-522102

SIDE COVER SUPPORT BRACKET 2 T630-77113

MSHRM PH SCREW M5*0.8*L12 4 002-209-132114

HEX NUT M10*P1.5*H6 1 001-102-140118

HEX BOLT M6*L12 3 002-205-612119

STOPPER SET PLATE [SUB] 1 T630-59120

STOPPER D30 M10*L50 [SUB] 1 T630-59121

ANTI-SLIP INSERT B 2 T630-76122

ANTI-SLIP INSERT C 6 T630-74123

PH SCREW M5*P0.8*L20 12 002-211-257124

LANDING STRIP-LEFT 1 T630-73125

LANDING STRIP SUPPORT 4 T652-126126

MSHRM TOP PH SCW M5*L12 24 002-210-031127

REAR ROLLER 1 T630-95135

REAR ROLLER NOISE SUPPRESSOR 2 T630-68136

FLAT WASHER D17*d8*t1.5 2 003-301-024137

SEE BBL 427 2 NA138

MSHRM TOP PH SCREW M4*L14 4 002-210-015138A

FINGER GUARD 2 T652-138B138B

WALK DECK EXPLANATION 1 000-061-990138C

REAR END CAP - LEFT 1 T630-70139

PH SCREW M5*P0.8*L30 4 002-211-259140

REAR END CAP - RIGHT 1 T630-69141

WIRES - HTR HANDLEBAR TO HTR BRD1 T630-106142

WIRES - HTR BRD TO HUB BOARD 1 T630-108144

RING FOR RIGHT CUP HOLDER 1 T652-146146

RING FOR LEFT CUP HOLDER 1 T652-149149

SAFETY KEY 1 T650-41151

SAFETY KEY STICKER 1 062-663-020153

MAGNET SENSOR PLATE 1 T611-035153-1

SAFETY KEY BRD 1 T652-155155

PH SCREW M4*P0.7*L10 2 002-211-224156

BAKELITE SLEEVE D8.9mm*d5.1mm*5mm2 010-541-013157

IC BRD SET PLATE 1 051-510-270158

MSHRM TOP PH SCREW M4*L10 2 002-210-002159

HANDLE LOWER COVER STICKER 1 017-063-061161

WIRES - DISPLAY TO HUB BRD 1 T652-162162

ZIP TIE 6 NA163

WIRES - HTR SENSOR 2 T652-164164

MSHRM PH SCREW M5*0.8*L12 2 002-209-132168

MSHRM TOP PH SCREW M4*L14 18 002-210-015169

www.sportsartamerica.com                                               partsorders@sportsartamerica.com                                       866-709-1750



BBL DESCRIPTION PART# BBL DESCRIPTION PART#QTY QTY

Page 2 of 3T652 120 VAC 3/7/14TREADMILL

HANDLE RIGHT LOWER COVER 1 T652-170170

HANDLE RIGHT UPPER COVER 1 T652-171171

MSHRM PH SCREW M5*0.8*L12 3 002-209-132172

HANDLE LOWER COVER STICKER               1 062-263-080173

HANDLE LOWER COVER STICKER 1 017-063-051174

MSHRM TOP PH SCREW M4*L14 4 002-210-015175

HANDLE LEFT UPPER COVER 1 T652-176176

HANDLE LEFT LOWER COVER 1 T652-177177

MSHRM TOP PH SCW M5*L25 2 002-210-037179

STICKER - ROUND D19*t0.25 2 032-663-180180

PH SCREW M3*L6 2 002-212-040181

USB BOARD 1 T652-182182

USB+CSAFE BOARD V1.1 1 T652-182A182A

USB COVER 1 T652-183183

PH SCREW M4*P0.7*L35 4 002-211-230184

WIRE- DISPLAY TO CARDIO BRD 1 C570R-05185

TRIANGULAR STICKER 1 017-063-130186

ROUND STICKER D18*t0.25 1 062-063-080187

MSHRM TOP PH SCREW M4*L14 5 002-210-015188

MSHRM TOP PHILLIP SCW M5*P0.8*L124 002-203-050190

IPOD® CONNECTOR COVER 1 T652-191191

MSHRM TOP PH SCREW M4*L14 4 002-210-015193

SET PLATE 2 T652-194194

T652 DISPLAY OVERLAY #SEE NOTES 1 T652-195195

TELEMETRY HRC RECEIVER BRD W/WIRE1 C570R-139201

WIRES - HRC BRD TO DISPLAY 1 T652-202202

DISPLAY CIRCUIT BRD 1 T652-203203

DISPLAY CIRCUIT BRD ##NOTE 1 T652M-203203A

USE BBL 203A FOR -3% INCLINE SN>025549203A-1

PH SCREW M3*L6 11 002-212-040204

WIRES - PEDESTAL TO DISPLAY BRD 1 T652-206206

MSHRM TOP PH SCREW M4*L14 4 002-210-015207

PH SCREW M4*L14 2 002-211-257211

WATER GUARD 1 062-230-423212

HUB OR BRIDGE BRD 1 T652-213213

BAKELITE SLEEVE D9*d5.1*L8 2 030-141-013214

ALIGNMENT STICKER 2 017-063-120215

CABLE CLIP 1 032-610-160217

MSHRM PH M5*0.8*L8 1 002-209-130218

SINGLE-SIDED TAPE 4 000-065-191221

SCREW SOCKET 2 000-076-820222

PEDESTAL-RIGHT 1 T630-53223

DATA CABLE - PEDESTAL 1 T652-224224

WATER GUARD RING 2 T680-31225

M8 SCREWHEAD CAP  OVAL FLAT 2 T630-51226

MSHRM HD HEX SCW M6 HD M8*P1.25*L204 002-203-065227

SERRATED WASHER D18*d8.5*T2.0 2 003-304-071228

M8 SCREWHEAD CAP-OVAL CURVE 2 T630-54229

CAP 1 016-330-082230

STICKER-LEFT 1 000-063-044231

STICKER-CABLE ROUTING STICKER 1 000-063-110232

INNER HEX SCREW M8*L20 6 002-205-820234

SPRING WASHER M8                6 003-302-010235

SERRATED WASHER D18*d8.5*t2.0*19T 8 003-304-063236

HEART RATE STRAP [OPTION] 1 3100-03A237

WIRES - IPOD® CONNECTOR 1 162-027-010238

IPOD® DECODER BRD AUDIO 1 T652-239239

IPOD® DECODER BRD -CES 1 162-020-200239

PH SCREW M3*L6 4 002-212-040240

WIRES - IPOD® CONTROL KEYS 1 T652-241241

WIRES - IPOD® POWER 1 T652-242242

WIRES - IPOD® CONTROL BRD 1 T652-243243

PH SCREW M3*L6 2 002-212-040244

WIRES - INFRARED TO DISPLAY 1 6200-12A245

HOOK FOR IPOD® 1 065-230-080246

MSHRM PH SCREW M4*L8 2 002-210-001246A

COVER FOR IPOD® 1 T652-246B246B

PH SCREW M4*P0.7*L35 2 002-211-230246C

STATIONARY HANDLE GRIPS 2 E80-05258

MSHRM TOP INNER HEX SCW M6*P1.0*L126 002-203-027259

FLAT WASHER D13*d6*t1.0 6 003-301-034260

SPRING WASHER M6 6 003-302-011261

FINGER GUARD (FOR DRIVE BRD) 1 T652-267267

MSHRM TOP PH SCREW M4*L12 2 002-210-040268

PART NOT SHOWN ON DIAGRAM269

CAP 2 5002-17B282

OWNER'S MANUAL 1 T652-001401

HARDWARE KIT  (TOOLS ONLY)-220V 1 NA-220V402

HARDWARE KIT (TOOLS ONLY) 1 T652-402402

GUIDE CLIP 1 T630-88403

LUBE SET: 1 APPL+4 BOTTLES(50CC) 1 LUBE-04404

LUBE-4 SQUEEZE BOTTLES(50CC) 1 LUBE-03404-1

LUBE APPLICATOR TUBE 1 LUBE-02404-2

GUIDE CLIP 1 162-291-260405

MICRO SWITCH 0% SET 1 T650-15406

MICRO SWITCH -3% SET 1 T650-17407

**INCLINE MOTOR 90V 1 T652-408408

**INCLINE MOTOR 180V 1 NA408

INCLINE SET PIN 1 6100-66409^
INCLINE SET PIN 1 TR33-45410

TRANSPORT WHEEL AXLE 2 3100-59411

INCLINE FRAME SET PIN 2 TR33-42412

INCLINE FRAME 1 T652-413413

MOTOR MOUNTING HARDWARE 4 T680-25414

**SLEEVE- MAGNET&SCREWS- (T652-415)1 ENGINEERING415

**EAC SERVO MTR ENCODER -(T652-416)1 ENGINEERING416

EAC SERVO MOTOR ASSEMBLY 1 T652-417417

FILTER SET 220V 1 NA418

FILTER SET 110V 1 T652-418418

EAC SERVO DRIVE BRD - 220V 1 NA419

EAC SERVO DRIVE BRD -120V 1 T652-419419A

DECK BUSHING- WASHER- SCREW 2 T652-420420

DECK BUSHING- WASHER- SCREW 2 T652-421421

LANDING STRIP SET-RIGHT 1 T630-98422

CROSSBAR SET - FRONT 1 T652-423423

CROSSBAR SET - MIDDLE (W/ 2 MYFLEX)2 T652-424424

www.sportsartamerica.com                                               partsorders@sportsartamerica.com                                       866-709-1750



BBL DESCRIPTION PART# BBL DESCRIPTION PART#QTY QTY

Page 3 of 3T652 120 VAC 3/7/14TREADMILL

CROSSBAR SET - REAR 1 T652-425425

FRAME 1 T652-426426

REAR ROLLER HARDWARE 2 T630-68427

REAR LEVELER 2 T680-70428

LANDING STRIP-LEFT SET 1 T630-72429

STOPPER 1 T630-59430

GUIDE WHEEL FOR WALK BELT 2 T680-65431

ROLLER PLACEMENT BRACKET SET 1 T652-432432

HTR BRD 1 T652-433433

LOWER KEYPAD KEY & OVERLAY SET 1 T652-434434

COWLING 1 T652-435435

SAFETY KEY BRD & BRACKET 1 T652-436436

COWLING COMPLETE 1 T652-437437

COWLING BOTTOM COVER 1 T652-438438

HEART RATE CONTACT PLATE 2 T652-439439

HANDLEBAR LEFT TOP COVER 1 T652-440440

HANDLEBAR RIGHT TOP COVER 1 T652-441441

HANDLEBAR LEFT END CAP 1 T2.00F-042442

HANDLEBAR END CAP-RIGHT 1 T2.00F-036443

USB COVER SET 1 T652-444444

DISPLAY SUPPORT BRACKET 1 T621-450445

DISPLAY LOWER COVER W STICKER 1 T652-446446

DISPLAY UPPER COVER W OVERLAY 1 T652-447447

EARPHONE JACK 1 T652-448448

TELEMETRY HR RECEIVER BRD 1 T630-110449

DISPLAY CIRCUIT BRD ASSY w IC 1 T652-450450

DISPLAY CIRCUIT BRD ASSY W IC 1 T652M-450450A

USE BBL 450A FOR -3% INCLINE SN>025549450A-1

DISPLAY ASSEMBLY 1 T652-451451

HUB OR BRIDGE BRD ASSY 1 T652-452452

COWLING AND HANDLEBAR FRAME 1 T652-453453

STATIONARY HANDLEBAR-LEFT 1 T652-454454

STATIONARY HANDLEBAR -RIGHT 1 T652-455455

PEDESTAL-LEFT 1 T652-456456

PEDESTAL-RIGHT 1 T652-457457

IPOD® BRD SET 1 T652-458458

DISPLAY ASSY W IPOD® CONNECTOR 1 T652-459459

LONG HANDRAIL-LEFT 1 T652-460460

LONG HANDLEBAR-RIGHT 1 T652-461461

WALK DECK (W FINGER GUARD) 1 T652-462462A

WALK BELT 1 T630-96463

HANDLE AND COVER SET 1 T652-464464

LONG HBAR SET-LEFT&REIGHT 1 T652-465465

CROSS BAR SET MIDDLE (W/ 3 MYFLEX)1 T621-456484

COVER -RIGHT LONG HANDRAIL UPPER1 T652-D01-1D001

COVER-RIGHT LONG HANDRAIL -LOWER1 T652-D02D002

STICKER -RIGHT 2 000-063-045D004

COVER - LONG HANDRAIL UPPER LEFT1 T652-D06-1D006

COVER - LONG HANDRAIL LOWER LEFT1 T652-D07D007

MSHRM TOP PH SCREW M4*L16 6 002-210-004D008

MSHRM TOP INNER HEX SCW M5*P0.8*L126 002-203-050D009

HANDRAIL CAP 2 T652-D10D010

STICKER-LEFT 2 000-063-044D013

HANDRAIL WASHER D20*d7*T2.0 4 103-305-010D014

MSHRM TOP INNER HEX M6*P1.0*L16 4 002-203-021D015

MSHRM TOP INNER HEX M6*P1.0*L16 2 002-203-021D017

INNER HEX SCREW M8*L20 4 002-205-820D018

MSHRM TOP INNER HEX SCW M8*L20 4 002-203-050D019

LONG HANDRAIL BASE COVER A 2 T652-D20D020

LONG HANDRAIL BASE COVER B 2 T652-D21D021

LEFT LONG HANDRAIL SUPPORT 1 T652M-476D403

RIGHT LONG HANDRAIL SUPPORT 1 T652M-477D404

SUPPORT PLATES&COVERS-LONG HNDRAI1 T652M-D408AD408A

# # # #   PARTS NOT SHOWN   # # # #NS-000

POLAR HEART RATE SIMULATOR 1 POLAR-01NS-001

IPOD® GROUND CABLE 1 T652-500NS-002

IC CHIP T650 V 4.0 BOARD 1 T652-ICNS-003

PROGRAM BOARD 1 065-220-051NS-004

WHITE KEY CUSHION 1 032-630-280NS-005

# # # # # #    NOTES    # # # # # #NT-000

SN ADD CES 0252626NT-001

SN ADD IPOD® OPTION 0244297NT-002

SN START  LANGUAGE IHP& DECLINE 0255NT-003

SN START CHANGE NEW OVERLAY 0252641NT-004

"NEW" O/L IS GRAY WITH WHITE BORDERNT-005

www.sportsartamerica.com                                               partsorders@sportsartamerica.com                                       866-709-1750



A

* # . he. llicgrcs Teet heeded 401 402
up Sk--y -- w

&, , . -''''%e ?j 'r (E? pj - h- g g a cj ::## 
.%
* 

.w* ve*

/ - J----- --.1::7--:::2.-- ::
* . h B T B & - F- C) C) a H 4-'>' ' ' ' o *A  wI 

w' <e' C T 12 & - F- () () ;? I E1 P T I E1 N ï
. )+ 4 () 4D 

T BA -T C)6)2 .J EIP T IEIN S .v'-'- -.x
(.9911,10 E T B

A -V IOZK ZP T IZh1 S M - -'-'Al
5î
$ .

...*
... y h- 'r n pj - gr- ) g a k. u p 'r ( u r.j ge#**i

f X
XXXXU

ee#
z
e#

..*
z
e2

ze
#

.
,' 

a
zee''

p.
*

..
* 

a,
zze

((:j) ..*
z
,?

----' 

,.
.-- tyyttttttyy ((j((((((),,,?' 

,,
''

/ .
l : ii . ii
/ ,' ëg jg :
..*

- -.J' . ,,g j j j j
: i! ip :

--- --- !* :gI
l l

'h 
.

.A

.A N .

.x N
I
I

' Q  .
x (q/ I

*'
x

L
ûD N e.'

'h
. :
x q tQ 

* -.xt 
xx

*

- - 
- . j-O  .

x
-x X %

N w o

o

Nx .
N  .<

A '

@
.,-  &N

A

C H h N G E C H h N G E uslys rj rkj snL-Es BL-uw up IIIAGRAM NDIAGRAMn A T gr C H h N G E 1) E % C R I P T I Z N gj u 
, 

N h M E n T B h - F 0 0 2 F - h
z7 DRAWN

tl BY nTy 1 1-652a0l1
.0a.aa ,1 $fOE:#1k!/':Q'-N,DJïkM ----- t$l4: 7> ,

LM V LV LLII I
VERSInN :1 X X MZDELFETTFIIIZTEII (

-JT/LITEI ) VECIF-IEC
PLEISE gEh'T rlkkrkg 11 rhtlhE kp1 (îh'T IqTPEEIZEg BY .A,(n lrla





6 220V4P0

! ,?7 416 
. 610 '

21 ?? 414 .........- . !

?71 ?? ( '! . 4. ls 4 1. .y ,

z,,,....-. - 
- ?jy l 4 1.(.?A 8? , j gl?7 

- .
-
- --t- -..x ! 

, 
/''' ' 

, jjj 4.6 g:q ' ,4 8 3 . - 
-.

- - - x x j ! . j jj j j, gljg , , , j ,y. y y.......- . ! . - 1-- - - ..- - i)a'1 y, . x - k. j - - - . 91-''-'- 

. .
''''- 

. . Q . - ..z' -
- 

' : ' 
.2 - .

.. - - 1. ! .
yy

0 .;- - f: y l I I ,* . e<:.> '. .' à - --.-x ., !!z ' + w x : . - .A 
a
aaeee

1 ,
/ k

. 
- à . x

- 

'

, <.a ) . - 

-''''-j : z--v -.-û, .- ., . 1 q ,' - - - - w.-.x ,, j (, -' % 
w  

- xx b : <s I . ..i , : . - . ,-i .,,-''z .r  - - t ,. , ' 44 ggg/ - - 
w  - , j j , :r-j,;.x.-.- - ....az ) . . - - -xx , z y , jNsx' N 

. .,,... - - 
- )w hsj j j - . .e . . . . y 'x x x 

j
l'

'j .- ) , : I I ...,.,.,.,.- t 
-r  N'.x....x g (xg1/ (j) ' - - ..- -- - 

. .,- x 
x. 1,t. i i.. ----  o j o .

..,.-. Xx xx
.x. 

-
V Xxw.- c ---- , x x w x

- z , ---.-w. x

4 8 0 - - X -.- - - 4 0 5 A / - - - -''-'''-' 6 4 1 8 - - ------ 4 6 2 A-->  -.+ ''x - - --x - - -  - 
' - l , x l N-xx 

- -- -- s. ..z. w ....- # j x Nxx,. .* ' l?r N x .. - / x
z-u' - - ' - ''x.-. - - - - . - . . - 

..
--- - / I / I tg '-xxxx x/.x'<- . .-'*

.-. 
.-.-

- 

..
-.-. - - - -''y . , . - z''''- I 8 / / (J 6 x x ):3 -'Q...s -. z )' (, N 4 , ' 4aaA - (90 '----. - 

-

x x -.x.s . : , y. -- w I gg 
.

..,,'','

' ) (;tg x x.x .........--X
. . .

..-..-'' 
- - ....- -

- - - x 'hk / .- .- - x x x..a.a. 
-' 

j' ' ..-' (1 h q 61 - x ' - - ..''''''-' - .',''''-' I ?ô - x-h-sx.g,.z.,7,g,.4 . . '--- - - 4 () 3 A l w 4 4 , .
......- 

...... - : jj . . 
, ) x x ...x .t:J' 

.az L . = - - .- - - .-z / N (? a. - - I q 4 a a'<-N...xx 
- -- l 

j j ; ë g y y ..e ... j .. .( j , v - .. x...x% x x ow...... . . y ( g k 
. . .a

Z 4 8 4 
.
a.,- ! - x, . Q-;' j 6 , .- , , ! x x g gX 14ô 

. ,r . z j j g x'-.-- - - - - - . .
ù- --

--- N  
w  67 N 

w  I 
. ; I Y .

- .-1 / ) ----4aa ?ù, (,g ûû ?70 I jji' .,...,,.- - - <.a 4 ..4). '- .uu tl I I ! - -....... ln
64 ) . - /,--. ....,,z 06 I 1, - - -< 6 

w  .z - , . - j . o  xxxN w w k
- .

- 
- 
.,,,-' 

, 
' J , ,,,.- 

.
,,,- k i - -..-. (), - - . . - - : <. a s .? . i .- - ..x..x- jjzk . - ......,.- - (

-
)g x.... k . ! . .70 l w 46 a 1 ' - - I - - ) - . ... ,-...x.

N  ' : - - - N..xx ' x w7j N > . - kx
- , 

x 
.
..eee' xa.a.. .. xxu tyi) - ''e I N x j - .- ..,...-.-''>' x -

>  '* x 1 1 a r  ' N  ' .76 0 - -g, - : - z. - .'..''''''- .... 
--' - 

. .
-

...........-. - : : - . 
- 
- I - tg X>

- - 4 r -xx I (' .a,z' tgg - . 
. 

,

,zzj (7 . : : . h - I - - j N-w. . . .....,y .-. x y k . .... x
/ * * . D . . * '#e% N........- -. 'e# 4 3 é? (; . ' ' . ' x x ' x...-.<79- , I -'-' - - ----# - g / . 

. : . .a, s .eee'j . : : . v.. x-x 
.# g ( .t x - 4 *. z  r. . . . - j ./- e'<w> ' : . -- vT # k ' .--W I g - - . - : : - . 

- -4 0 6 114 0 8 : A ! 
jgb . . I

- w  A  .2' x x
z 114 .... q . xxx j zyayA
4 z : - - .......w. i j o . N xA 
- w x j xxxA N. . .

. N  A  N x# A  x  'xxx .,,,,'. I ..wP  -. . !;' ,/ 'h. .

40: q N w  N  A 
NN

- . . qA ... .e. 118 x .. .ï 
<,> ) .e ee x 4 a 1 Nlx. 

' 
. ' /

.e 15 % .,.-. '- xi j '
f 
. . ! j xxx . . . ...,.,.'''' x'- ï 1?g l z - w4 () 7 . .a./ gj 4 a g -A ) x NN  e --

o - ..-. ... 1?1 . . .,,,.......-

4 l () - ( q 4 1 2 ' x ..../ -'''- w 
- 

a 
.' x. 

,4 1 1 x - - 1gg x : jt/ . w z.''- N-x x
, Xx . ï y .x-,at , 

' h 
x . 

- - - .- - - 
A -.w 

'- **%
u

- **- -<--- - 1?3 ' x ----. / ! -40 v xxx
xA ! . x 4P8. x , - 4ay( . : . o  ! '..xx

x . - .-. 
''
x j . . - x gx 

- . y-'xx..x.,'- 
. - . g- 4 la ----- - i . ! --x. 3-... ''h 

. . w tgj tj. '''.X -
i::>t - - i .- - 1?t Nw

x . 
x
x

- . 429 ?''' 
. . jg

iEii!

d 

...... .!.k.- ...

' 

'i

'

,I1?6 N-xx- -

- .. j 1 - . .......'z
'NN
. * . .-  '

CHANGE CHANGE uslzs rkjrkj sAk-Es Bk-uw up IIIAGRAM DiAGRAMnnygr CHAHGE DLVCRIPTIZH gju NAME sn TBA-FOOZH-B
,(1 D R A W N

r---14 a o Eiiiq 0 é? - l () 0 0 4 1 0 M y t y y s).v +. C C n y a T y ) 'j- 6 tj ;S? () 1 1 
. () 6 . 2 3 ,,V ï I Y X U--14 0 3 r--14 0 5 QE ()7 V 2 V 4 X) (---14 0 3 A (---14 0 5 A ()5 A 97 A 92 94 V ) 11 r.--j-.--j4 a a 4 a a g é2 - ( 0 g 0 6 0 7 N1 C

JVJV JV/JXI I
a g 1 t . g 7 . a 6 ,,f: # I #.o : % k z-'u twq #Ii ()0 - - - /:.' -ï )' @ l-&z v E R î I n s 12 4 X X F1 E1 E) E Lqhèî-rqlql-rll t/î/htlhè 

) VECIFIES

?gt1.1().():3 ,,/:4 ïIYXI7'F:'i1= IX45%il (-4471 X-j.R JXY'-j.1. (7Wk-1 ()?-1()()1()()1M X( $'X. (jr../++' qkqôsq gjj''g qjjjljg (j ljyjjq jqj (Sj'( ôqlqjjt/qj B Y RATIU 1 : 1 5) )



D 407 h

-  
-  

, J '>j gg :4054 gg 1)4064x-- :4g:
/

I v I - --zqw j
y'''/t '''>y I 1 13 - - -77.

7 

w,t.-. 

130 06 11 ' ' L-
.L%I 

, s k. tu 
gg g) ,x , . t, - . gg7 I I -.-> 

'-
-x
xï ' .

1 
x. 

> 
'-
xxx I I v-'

.a?
-. 

, 

x. 
x II ).k x -..k

.- Nxu x j .y 'xxx
x gg-  

-  
..- ... . 

-  -  
gg -- - 'xxxx z 

- - .

wx j wx.j w x-  -  - - - ''-  I z .---xx g g 1 'xw
xsx 

-, 

x j j l x. x wj x ''-xx.x y) 4 g a j Ir>1 O i e : I f 
x j j 

x 
wx
..
x 

y; <.g; ) j j xx
xx 

-- . . 

...xx.  w x 
. j j1 l I x(r? e 'p- o c e % / r''t '. () 2 7 3 C.I t l j I '--. N---w 

. 
1, - w

x.
.. 

- 
. 

- 
. 

- 
- 

''
'-
'-
x 
. 

--
w.

.I . . 
--
-w

. x .t e a s e ad ($ 1) 4 ()8 f' o c lg - w-
..
.  

N-
-.
. 

- 
- 

'-
'-
-. 

- 

--
--

. 
- 

- 
- 

N-
x.
. 

-
? U - -..

..I - 
- 

- 
- 

''
xw

x 
- 

x.
x.

. 

I I -...
x . 

- -
.-

. 
- 
. . It o r) g h a r) ($ c a i t s . w..

x . - I I . - -x.rs. 
- 

- wx
xx 

- II '''w  w w
-  -  

- 
- 

- 
- w.

.x - y. t. w-z.. ---. . . . -x. -L . N-x-.
-w  

- -
- - 

- 
- 
. 

'-
xx 

- 
,7 .0 - . - x... -w... - III (E? e 'f7' o c e % / r''l : () ;? 7 3 C

.I t l I $ , . 
s
) 

- 
- - 

w x
x. 

--
x.

. 
x 

, , j, ', , -yI --.-w. . . 
. 

. 
x 

''

.; I jI I 't r o --.wx
. . 

x.

y / -I ) j) t (? (). S / rm / j) t (). (7 / w i 't p) I I (j y (''-) x x N w x ) I I y ( jj N..xxx Nxx.x ..g yy I14 --
-w  

--
'.
-. 

-  -  .) ,' , 
, 

- 
-1) 4 () : .0- o c t o o ç) , . -

' ' lq - .-..
.. . 

) I I :4()4 , '--'-. - . -/ Ih a o ()1 c a i t s 
. 

I n 40 a y ) - . - I I ( y ----. - I
I '-''-- - I! ï

' 

/ y

!

' 

'î

' 

/ 
./I 17 I

I ?1 q 'x. I I ( / I
I l -< I I l / I?g - - , 

,
,

' -'

) . ---!q-- / y
( ' gl? g14 - . 'y -1 ,I (o, l I I

I I l - 
..
,,,/ I I C h ,l, I I I

I I -- )
. . . - ? .l,

I à, 1g -----1- - x . - z-z','- Ig18 
-  -

80 uonq handcait assyxRzu)
CHANGE CHANGE uslys rkjrkj snL-Es aL-uu up IIIAGRAM DIAGRAMIIAT: CHANGE DESCRIPTIZN gku NAME (y---0 yy nqAss sn TB&-F002I-B

(1i) a é) latjkr---lk oss ,yuAll>s , F---ln 4 o 6 e.El)> , g a - ( g ( g a g : y rxxa '-OVS.--X, V,VI-SwV  X a y a T y ) T é) @5 aa 0 1 a 0 : a t Zg 'jr--ajjl%lls-..-ajs,iyyxrjlimg y) syyyyyso y
a0l0.0s.tl v/hs

.i? nurvl tsxslxkpfgïynlltf-'kv ----- tApv' ygyyyjgygg t
-

jyjgjg , v,:(,(,n vEaslss n:) X X MEIIIEL

20 11.0 3. 14 ïlvk.vlA.T.jk1.ltïYlJX , j; P o d E;IiïJYXY (8 h - F 0 0 éil Ci r,kj - - - - - t$lx qk(ôS( gqj't qqkjôkj Jq ljtqjl kkjq (Sj'( ljlk1qkljlj BY RATIU 1 : 6



7401
Fan se1 oplionat

.-- - rq?
r)?)? '>.

8-402 7''
- 

v I
-- Nj v' Xx

.
..-

- - 
-  

-  
,

r ? 1 I ...-, h- 4 g 4 y , r à;
I /

F 4 0 3 / z /
/N 

..M

r?p ---- y-4g: y - - .. yyy
.'Q s*  X 

,-t'') ,.4g,, ,1 
, - 

.
-z
7

r)$ '
.  h k

- - -  -  - rjyt l
- -  /

y .'* -'>
v - N/

I

J, - r- () )j;il 
, ?Z

Zz
-xx z-- <;;)
xz
-z
' 

x-xu 

--.-. 

' '

'ij'r- 1 è? ---'
yz
' xwx- 

zzzZ I 8%.-. 
N

z/ Nu M x

r)q ->
rp8 - *w -7AN:

N

r@$ -'
%r1b

r1#

rl)

rl?

r11

r1p

CHANGE CHANGE uslys rjrkj snL-Es Buuw up IIIAGRAM DIAGRAMIIAT: CHANGE DESCRIPTIZN gju NAME sn TBA-FIOZL-A,-
.22: y DRAWN

k)c.- (7 ' vv-'.'.'.l ay ,Ty l Tflalz-rflala011.0a.t4 ,/hnb ïlgwmmptvuwapry,l,t ----- ;#ASJA.
Jë7J'II/-/AI7/IJ'/ ./ T611/T613

vcRslns :1 X X MEIIIEL- Tllqsalrtl/'r6yay1I)qElî1-q1(2TEll) tlT/LCIE) 
) VECITIEC

PLEISE g1h'T rlkkrkg 11 rhtlhE kp1 (Sh'T IqTPEEI/Eg B Y a, T(n t: 4




